
E n c i n a  Wa s t e w a t e r  A u t h o r i t y

W AT E R  R E U S E  F E A S I B I L I T Y  S T U D Y
Final Report | July 2018

Prepared by Woodard & Curran
In Association with:

Carollo Engineers  |  Trussell Technologies Inc. 
Ken Weinberg Water Resources Consulting, LLC  |  Michael R. Welch, Ph.D., P.E.



 

 

THIS PAGE INTENTIONALLY LEFT BLANK. 

  



 

 
 

 

EWA Water Reuse Feasibility Study 
Final Report 

 

 

 

Prepared by: 
 

  

 

 In Association with: 

Trussell Technologies Inc. 

Carollo Engineers Inc. 

Ken Weinberg Water Resources Consulting, LLC 

Michael R. Welch, Ph.D., P.E. 

 

July 2018 



 

 

THIS PAGE INTENTIONALLY LEFT BLANK. 

  



 

 

EWA Water Reuse Feasibility Study  
[...]
model was calibrated using 2016 operational data as it is most representative of recent wastewater strength. 

Table 2-2 presents the average historical conditions (January - December 2016) and the calibrated model 

results. Once the model was calibrated to closely simulate the average conditions, it was used to simulate 

NDN conditions at 2040 design flows, peak flows, and peak concentrations and sludge volume index (SVI) 

assuming primary flow equalization and steady state conditions.



 

 

EWA Water Reuse Feasibility Study  

TM3: Preferred Project Identification  

July 2018  10 

Table 2-2: Modeling Results Summary 

 

  

Parameters a Units 

Existing 
Average 

Conditions 
(2016) 

Calibrated 
Model 

Results 

NDN Modeling Results Typical Design Values 

Current 
Flow 

Projected 
2040 
Flow 

Peak 
Flow c 

Peak 
Conc. & 
SVI c, d 

Conventional NDN 

Flow mgd 21.0 21.0 21.0 31.0 40.3 31.0 -- 

Primary Clarifiers 

Primary Clarifiers in Operation No. 6 6 6 9 10 9 -- 

Primary Overflow Rate gpd/sf 1094 1094 1094 1076 1259 1076 800 – 1000 

Primary Detention Time hours 1.5 1.5 1.5 1.5 1.3 1.5 1.5 – 2.5 

Primary Effluent TSS mg/L 57 57 57 57 57 70 -- 

Primary Effluent BOD mg/L 203 203 203 203 203 226 -- 

Primary Effluent TKN mg/L 46 46 46 46 46 50 -- 

Aeration Basins (Bioreactors) 

Aeration Basins Online No. 2 2 3 3 4 4 -- 

Active Bioreactor Volume MG 4.68 4.68 7.02 7.02 9.36 9.36 -- 

Anaerobic/Anoxic Volume % 17 17 33 33 33 33 20 - 40 

Bioreactor Detention Time hours 5.3 5.3 8.0 5.4 5.6 7.2 2.5 – 5.0 5.0 – 12 

SRT days 1.88 1.88 8.0 8.0 8.0 8.0 <2.5 >8 

Mixed Liquor Recycle Flow mgd 0 0 100 120 120 120 0 2Q – 4Q 

RAS Flow g %Q 37 37 75 75 75 100 50 – 100 

MLSS mg/L 1413 1415 2960 4313 4140 3940 
1000 – 
2500 

2500 - 
5000 

Alpha factor e -- -- 0.6 0.4-0.6 0.4-0.6 0.4-0.6 0.4-0.6 0.4 – 0.6 

SOTE f % -- 16 16 16 16 16 30 

Dissolved Oxygen (Zones 3&6) mg/L 1.4/1.8 1.4/1.8 1.4/1.8 1.4/1.8 1.4/1.8 1.4/1.8 2 

OUR (1st Aerobic Zone) mgO2/(L.h) NA 39 61 91 87 74 <100 

Total Airflow scfm 10213 8465 29600 43300 55900 47000 -- 



 

 

EWA Water Reuse Feasibility Study  

TM3: Preferred Project Identification  

July 2018  11 

Table 2-2: Modeling Results Summary (Continued) 

Secondary Clarifiers 

Secondary Clarifiers in Service No. 5 5 5 7 8 8 -- 

SVI mL/g 150 150 150 150 150 180 -- 

WAS Rate mgd 0.74 0.74 0.39 0.38 0.51 0.66 -- 

WAS Concentration mg/L 4992 4764 6736 9903 9690 7700 -- 

2 Overflow Rate gpd/sf 485 485 476 505 575 440 400 – 700 

2 Solids Loading Rate lb/(sf.d) 7.8 7.8 21.0 32.2 35.5 29.4 <35 

2 BOD mg/L -- 5.7 5.0 6.0 6.0 5.0 -- 

2 TSS mg/L 7.56 9.00 9.00 12.00 12.00 10.00 -- 

2 Ammonia mg/L 33.7 34.0 0.2 0.2 0.2 0.2 >30 <1 

2 Nitrite + Nitrate mg/L 0 0 15.0 15.0 14.3 14.3 0 <10 

2 TKN mg/L -- 35.4 1.5 1.7 1.7 1.5 >30 <5 

Footnotes: 
a. SRT = solids retention time, RAS = return activated sludge, MLSS = mixed liquor suspended solids, OUR = oxygen uptake rate, WAS = waste activated sludge 

b. Peak flow is assuming a peaking factor of 1.3 

c. Peak conditions assume 4th aeration basin is in service and 8th clarifier is equipped and operational 

d. Peak concentrations/SVI assume 90th percentile primary effluent BOD, TSS and TKN concentrations and SVI from 2016 

e. Alpha factor based on low concentration MLSS and assumed to be lower for higher MLSS concentration; tapered through the aeration basin for NDN scenarios 

f. SOTE calibrated to target approximate total aeration airflow assuming some of the existing airflow used for channel mixing 

g. Higher RAS rate required for peak concentration/SVI condition to keep secondary clarifier blankets low 

Parameters a Units 

Existing 
Average 

Conditions 
(2016) 

Calibrated 
Model 

Results 

NDN Modeling Results Typical Design Values 

Current 
Flow 

Projected 
2040 
Flow 

Peak 
Flow c 

Peak 
Conc. & 
SVI c, d 

Conventional NDN 



 

 

EWA Water Reuse Feasibility Study  

TM3: Preferred Project Identification DRAFT 

July 2018  12 

The NDN model results for the 2040 projected flows show that NDN with the MLE process is possible 

with the existing tanks/footprint at EWPCF; however, there is limited redundancy as three of four aeration 

basins and seven of eight secondary clarifiers are in use at that condition. To ensure that current tankage 

could handle peak storm events or other challenging circumstances (e.g., peak concentrations and reduced 

sludge settleability), additional scenarios were modeled. The NDN model results at peak flows show that 

existing tankage can treat up to 40.3 mgd, though all four aeration basins and all eight secondary clarifiers 

would be in use. This is also the case for the peak concentration and SVI condition, for which the 90th 

percentile primary effluent BOD, TSS, TKN and SVI values from 2016 were used as model inputs. There 

is a significant increase in aeration demand and associated energy requirements for all NDN scenarios, 

which is described in more detail in Section 2.3 below. The solids loading rate to the secondary clarifiers 

appears to be the most limiting factor for all NDN conditions, and due to the lack of redundancy at 2040 

peak conditions, two additional secondary clarifiers are recommended.  

The biological modeling results for NDN at the projected 2040 flow are compared to the current operating 

conditions of the City of San Diego’s North City Water Reclamation Plant (WRP) in Table 2-3. North City 

WRP is designed to treat and reclaim up to 30 mgd of wastewater, though it currently receives only 15.4 

mgd of influent flow. Recycled water produced at the North City WRP supplements the water supply of the 

northern region of the City of San Diego, used primarily for industrial and agricultural purposes. The North 

City WRP is an NDN facility that has been running successfully since 1996 and is similar in many ways to 

the proposed EWPCF at 2040 design flows utilizing MLE.  

Table 2-3: Aeration Basin Retrofit 

Parameter Encina WPCF (2040) North City WRP a 

Influent Flow 31.0 mgd 15.4 mgd 

Aeration Basins 

Duty/Total Number of Units 3/4 3/7 

Sludge Retention Time (SRT) 8 days 10 days 

Mixed Liquor Suspended Solids (MLSS) 4,313 mg/L 4,500 mg/L 

Hydraulic Retention Time (HRT) 5.4 hours 5.1 hours 

Secondary Clarifiers 

Duty/Total Number of Units 7/8 8/14 

Overflow Rate 505 gpd/sf 538 gpd/sf 

Solids Loading Rate 32.2 lbs/sf-d 33.6 lbs/sf-d 

Footnotes: 
a) Based on operational data from July 1, 2016 through February 22, 2017.  

 

Table 2-3 shows clear similarities between the estimated operational parameters for the EWPCF running 

as an MLE facility and those employed at the North City WRP. EWPCF is closer to its full treatment 

capacity than the North City WRP, but the similarity in operations suggests that the designs for the EWPCF 

with MLE at 2040 flows are reasonable and yield results similar to the well-functioning North City WRP. 

It is important to note that there are other treatment options available for achieving nutrient removal, such 

as the use of a membrane bioreactor (MBR) in the secondary treatment process or using the secondary 

effluent as source water for an MBR. Retrofitting the EWPCF with an MBR system would be a major 

capital investment and would also carry high operating expenditures, including additional energy for air 

scouring, chemicals for membrane cleans, and routine membrane replacements every 5-7 years. An MBR 

treating a non-nitrified secondary effluent will also require a supplemental carbon source, such as methanol, 

for denitrification. Based on the increased associated cost, MBR was not assessed in this Reuse Study. 



 

 

EWA Water Reuse Feasibility Study  

TM3: Preferred Project Identification DRAFT 

July 2018  13 

2.1.4 Tertiary Filters 

Filtration is recommended to reduce the particulate matter in the secondary effluent prior to the AWTF. 

Lower particulate levels will help improve the effectiveness of downstream membrane treatment processes 

and reduce the maintenance requirements for the online meters. The filters will also provide a significant 

buffer to any process upsets in the upstream wastewater treatment plant and redundancy of treatment 

processes, which is ideal for potable reuse schemes. 

Six granular media filters, each with a surface area of 440 ft2, are assumed to filter the 19 mgd of secondary 

effluent to be treated by the AWTF. A waste wash water equalization basin is also required to equalize the 

granular media filter and membrane filtration backwash flows. The filtrate from the tertiary filters will feed 

the AWTF and does not need to adhere to Title 22 filtration requirements, so these filters can exceed 5 

gpm/ft2. The predicted flow rate through all six filters is 5 gpm/ft2, increasing to 7.50 gpm/ft2 with two 

filters offline. 

2.1.5 Management of Sludge Dewatering Sidestreams 

The dewatering of digested sludge results in liquid sidestreams that contain high concentrations of (1) 

nutrients (ammonia and phosphorus), (2) polymers and organic components that are known precursors of 

NDMA (a carcinogenic disinfection byproduct known to breach RO systems), and (3) recalcitrant organics 

that behave as strong membrane foulants. Currently, EWPCF treats sludge dewatering sidestreams in the 

plant with the rest of their water. It is critical to manage and dilute these sidestreams effectively to ensure 

reliable nitrification, minimize NDMA formation, provide consistent treatment, and protect the downstream 

membranes.  

The best option for the management of sludge dewatering streams at EWPCF is to have separate treatment 

for the sidestreams (e.g., a membrane bioreactor), and discharge the effluent into the ocean at the Encina 

Ocean Outfall. This option will need to be assessed further to ensure that EWPCF can still meet their ocean-

discharge permits with the inclusion of these sidestreams. With this configuration, the treated effluent from 

the sidestreams is not recycled through the treatment plant, which is ideal for both maintaining consistent 

conditions for the biological processes and for improving effluent quality.  

Alternatively, the sidestreams can be returned to primary flow equalization basins. By returning the sludge 

dewatering sidestreams to primary flow equalization basins, these concentrated liquid streams are diluted 

and slowly brought back into the biological treatment process when the BOD and ammonia load are lowest.  

 Preliminary Layout of Improvements 
The modifications to the EWPCF and the proposed AWTF could be sited in the area south of the treatment 

plant designated for expansion (except for the additional secondary clarifiers, which could fit in the current 

EWPCF footprint) (Figure 2-2). Refer to Table 2-4 for the dimensions of the proposed facilities. 

 

 

 

 

 

 

 

 



 

 

EWA Water Reuse Feasibility Study  

TM3: Preferred Project Identification DRAFT 

July 2018  14 

Figure 2-2: Preliminary site layout for new facilities at EWPCF 

 

 

Table 2-4: Dimensions of Proposed Facilities 

Description Dimensions (ft) 

Primary Flow EQ Tanks (2) 140 (dia.) 

Tertiary Filters (6) 20 x 22 x 7 (L x W x D) 

Waste Wash Water Basin 40 x 40 x 25 (L x W x D) 

Tertiary Filter Perimeter 200 x 100 (L x W) 

 

 



 

 

EWA Water Reuse Feasibility Study  

TM3: Preferred Project Identification  

July 2018  15 

 Conceptual Costs for EWPCF Improvements 

2.3.1 Capital Costs 

Preliminary cost estimates were performed for the following EWPCF treatment improvements: 

• Primary effluent flow equalization 

• Conversion of the secondary process to MLE 

• Tertiary filters  

Estimates for sidestream treatment of the centrifuge centrate are not included in this preliminary cost 

estimate associated with the EWPCF but should be further evaluated.  

Primary effluent flow equalization assumes two concrete storage tanks, piping, a pump, flow meter, and 

control valve. The costs of excavation and installation are included in the estimate as well. 

Conversion of the secondary process to MLE will require the following modifications: 

• Internal mixed liquor recycle (IMLR) 

o Pumps 

o Piping 

• Anoxic Zones 

o Baffling 

o Mixing 

o Scum and Foam Removal 

• Aeration 

o Larger blowers 

o Larger air piping 

o Additional fine bubble diffusers 

• Clarification 

o Two additional secondary clarifiers  

 
The preliminary cost estimate (see Appendix A) assumes that NDN will take place in the existing aeration 

basins with the retrofits listed above. Larger air piping, new blowers, and enhanced mixing make up the 

bulk of the estimated additional capital associated with the aeration basin retrofit for MLE. It is assumed 

that the existing blower building is adequate for accommodating the new blowers. If the existing aeration 

piping is large enough for the anticipated airflow rates for nitrification, then the additional capital associated 

with MLE could be considerably less than what is shown in Appendix A. Installation costs for this 

equipment are listed separately.  

Two additional circular secondary clarifiers are assumed with the same dimensions as the existing 

secondary clarifiers. This cost estimate includes the cost of two new secondary clarifier structures and the 

equipment for three clarifiers (i.e., to also equip the existing Secondary Clarifier No. 8 that is currently 

unequipped). The costs of equipment, excavation and installation for the new clarifiers are included in the 

estimate for the structures, while the equipment cost for the unequipped existing clarifier is listed as its own 

line item. Installation for the unequipped secondary clarifier equipment is listed separately, in combination 

with the installation of the aeration basin retrofit. 

Six granular media filters are assumed with surface areas of 440 ft2, as well as a waste wash water 

equalization tank with a capacity of 264,000 gal. The waste wash water tank was sized to hold three 



 

 

EWA Water Reuse Feasibility Study  

TM3: Preferred Project Identification  

July 2018  16 

backwash volumes (estimated as 200 gal/sf filter surface area); this is a conservative sizing approach that 

should also be sufficient to accommodate backwash water from membrane processes at the AWTF as well. 

The cost estimates for the tertiary filters include excavation, piping and installation. 

2.3.2 O&M Costs 

The operations and maintenance (O&M) costs associated with NDN are also higher than non-nitrified 

treatment. The cost increases over “status quo” EWPCF operating conditions are presented in Table 2-5 

(based upon a rate of $0.15 per kWh), and are also included in Appendix A. 

Table 2-5: Preliminary Estimate of Increase in O&M Cost with NDN 

O&M Item Difference in Cost 

Power 

Aeration Blowers $2,013,000 

IMLR Pumps $122,000 

Anoxic Zone Mixers $47,000 

Subtotal Power Costs $2,182,000 

Equipment 

Equipment Rehabilitation and Replacement $71,500 

Estimated Annual O&M Increase $2,254,000 

 

The O&M cost estimates assume that EWPCF is running at the design flow of 31 mgd. The difference in 

O&M costs scale with flow should EWPCF not operate at the design condition. The principal driver for the 

increase in O&M costs is the power demand associated with the increased aeration demand for nitrification. 

It was assumed that no additional labor would be required over EWA’s baseline operations and that there 

would be no increase in chemical costs as additional coagulant/polymer is not expected to be necessary. 

  



 

 

EWA Water Reuse Feasibility Study  

TM3: Preferred Project Identification  

July 2018  17 

3 Advanced Water Treatment Concepts 

 Overview 
In implementing potable reuse at the EWPCF, protection of public health requires adequate treatment to 

remove pathogens and chemicals, a system of multiple barriers for reliability and redundancy, systematic 

monitoring to ensure compliance, proper operation and maintenance, careful source control, and qualified 

operator training. Combining treatment processes into a series of multiple barriers provides effective 

pathogen and chemical pollutant reduction.  

While the pathogen and chemical pollutant removal goals are the same for all types of potable reuse, the 

actual combination of treatment processes can vary, depending on the end use. The major concerns of using 

treated wastewater as a feed source for purification are the presence of pathogens and trace-level 

constituents in secondary effluent (Rose et at., 2004, Olivieri et al., 2007, and Trussell et al., 2015).  

Additional processes beyond secondary or tertiary treatment, defined as Advanced Water Treatment, are 

used to produce advanced treated water (ATW) (Tchobanoglous et al., 2015). ATW must protect human 

health, as well as surface water quality and groundwater quality, depending upon the use of the water. To 

serve as a new water source, ATW must meet federal, state, and local regulations. A description of the 

regulatory requirements and a review of water reuse projects in California and Nationally is provided in 

this Study’s TM1: “Background of Potable Reuse in California".  

From a risk reduction standpoint, minimization of both chronic and acute risk to consumers is the goal of 

advanced treatment. From a public health perspective, potable water reuse depends on the combined 

performance of various processes to remove pathogens and pollutants. These processes can only produce 

water reliably if the overall treatment train is robust, redundant, and resilient (known as the “4 Rs”, Pecson 

et al., 2015).  

Each treatment process operates within a performance range, often normally or close to normally 

distributed. This means that, for a small percentage of time, the performance of that process may be below 

or above the expected value. From a treatment train perspective, should the low level of performance 

(equating to lesser water quality) for one key process occur at the same time as the low level of performance 

for another key process, there may be an increased risk to public health. This risk is minimized through 

coupling reliability and redundancy. To make processes redundant, treatment processes are designed with 

multiple barriers to provide effective pathogen and chemical pollutant reduction. While the pathogen 

removal and chemical pollutant goal is the same for all types of potable reuse, the types and combinations 

of treatment processes can vary based on the source water, end use, and other project-specific factors. 

 Treatment Technologies  
Potable reuse treatment technologies have been documented in both demonstration and full-scale 

applications through years of research and performance monitoring. This section summarizes accepted 

treatment technologies that would be appropriate for producing ATW from EWPCF effluent. 

3.2.1 Ozonation with Biologically Active Filtration 

Ozonation (O3) with biologically active filtration (BAF) is a treatment combination used to break down 

organic matter and trace pollutants into smaller molecules through chemical oxidation by ozone, so that the 

biofilm developed in the biofilter can more readily biodegrade the oxidized organic matter. O3/BAF can be 

installed ahead of microfiltration (MF) or ultrafiltration (UF) membranes, enhancing their operation. There 

are three primary benefits of O3/BAF treatment: 



 

 

EWA Water Reuse Feasibility Study  

TM3: Preferred Project Identification  

July 2018  18 

• reduction of TOC, both the bulk TOC and trace pollutants, 

• reduction of pathogens, and 

• removal of nutrients (e.g., ammonia removal through nitrification).  

Results from two recent O₃/BAF demonstration projects for potable water reuse are summarized in this 

section. 

Pilot at Reno-Stead Water Reclamation Plant, Las Vegas, NV 

An O₃/BAF demonstration project was completed as part of WRRF Project 11-02, and documented by 